()

UNAKA

GEAR CO

Explorist.Lite Rack Installation Manual

Date: 3/28/24
Revision: 1



Hidden 15 Series 8020 support rails
makes this rack stout, and gives you
full length adjustability options

AC cross bars enable easy
installation of solar on both
sides of your Nomadic AC unit

Low profile narrow solar
cross bars support your
panels without wasting

valuable rack space

Fan cross bars enable easy
installation of solar on both
sides of your MaxxFan

Rubber bulb seal keeps
prevents air from going Low Profile Precision Cut Aluminum

under your wind fairing Side Plates with accessory slots for
*Bulb seal not shown on this image* Unaka’s original Bi-directional wind full customization

fairing breaks direct and indirect air
flow as you drive down the road



Safety and PPE

Ladders: Installation of this roof rack requires two ladders for two people to help with the installation. Make sure that your
ladders are tall enough, and that you have a level area to use them on. Accessing the roof of your van will put you at
extreme risk to potential falls which can result in injury or death.

Warning: Ladders are dangerous and should only be used with appropriate training. Incorrect use of ladders can result in
injury or death.

Fall Protection: Accessing the roof of your van will put you at extreme risk to potential falls which can result in injury or
death. Appropriate fall protection should be used when accessing your van roof. For general use situations, OSHA requires
that fall protection be provided at elevations of four feet in general industry workplaces.



Required Tools

Required Tools

e 1 to 2 tall sturdy ladders

e Standard set of box wrenches

* Standard socket set

* Metal file and or sandpaper (for cleaning holes in rib after drilling)
* Primer and paint (to protect holes after drilling)

* Torque Wrench

* Anti-Seize to apply to all bolts during installation



Torque Specs

Torque Specs & Notes

® Before installing any Unaka Product, review the most up to date manual completely which can be
found on our website here: https://unakagearco.com/pages/manuals
® The Torque reference manual does not replace any information found on the individual product

manual.

® This torque reference is indented as a quick reference overview of our torque specifications

® Incorrect use of a torque wrench will result in damage to the torque wrench, or bolts tightened to
the incorrect torque

® Failure to use Loctite thread locker, anti-seize, or torquing your hardware correctly may result in
bolts loosening pre-maturely or seizing during installation

® You are responsible for checking your hardware frequently to ensure all hardware remains tight (1
week after the installation, and every 2 months)

® You are responsible for ensuring the torque wrench you are using has been calibrated recently
and correctly



https://unakagearco.com/pages/manuals

Loctite & Anti-seize

A small tube of Blue Loctite 242 and Loctite anti-seize are
provided with each kit. Follow manufactures
recommendation for application and safety.

Blue Loctite 242
* Apply this to any bolt that is not used with a nylock nut

Loctite Anti-seize

* Apply a dab of anti-seize to the side of each bolt that will
be paired with a nylock nut. Nylock nuts have a small
plastic insert to make them vibration resistant.

Loctite C5-A Anti-Seize



Layout of Rack Parts,
Iso View

Rear 8020 Rail, 55-5/8” Lg: Qty 2

Roof rack bracket: Qty 8 15 Series 8020 Cross Bar,

61.29”: Qty 1

Rear Side Plate: Qty 2
Main Cross Bar: Qty 4
Wind Fairing: Qty 1

Front Side Plate: Qty 2

Wind fairing end cap, drive side & passenger
side: Qty 1 each



Main Rack Parts

This rack kit is typically shipped in 3 separate boxes

TEM | Manufacturer PART NUMBER DESCRIPTION MATERIAL |QTY.
Unaka Gear TRANSIT HSLD HIGH ROOF WIND
| o 1003-MAS52-00 WFB REV 1 PARING BOX ASSEMBLY | 1
Unaka Gear TRANSIT 148 HSLD EXPLORIST LIFE
2 o, 1003-MK50-00 HWB REV 1.1 HARDWARE BOX ASSEMBLY | 1
3 U”G'ég‘oGecr 1003-MK50-00 MRB REV 1 TRANSIT 148 HSLD MAIN RACK BOX | ASSEMBLY | 1

LX=N)

= i 0 i 1] [1] =]
= 0 [] | ] 1] =]
= 0 [1] 0

Tree
agea

@@

POST PROCESSING:
FIMISH:

REVISIONS

I0ME | REV. DESCRIPTION DATE APPROVED
0 BUMPED REVISION FOR REV CONTROL 4/28/2023 JEO

UPDATED PROFILE TO HAVE LOGO ON SIDE PLATE,
. UPDATED HARDWARE KITS. **On 3/15/2024 UPDATED 10/30/2023 o
HWB SO IT DOES NOT HAVE SKU_ 1005-MKD6-00-HW REV
015 NOT SHOWN
SHIPPING NOTES:

1. COMPLETE RACKKIT IS SHIPPED IN 3 SEPERATE BOXES. BOX 1
CONTAINS THE WIND FAIRING & RESPECTIVE HARDWARE,
BOX 2 CONTAINS THE BRACKETS / HARDWARE, AND BOX 3
CONTAINS THE SIDE PLATES AND EXTRUSION.

KITTING / PACKAGING NOTES:

1. SEEBILL OF MATERIAL FOR TOTAL KITTING QUANTITIES AS
IMAGES OF EVERY INDIVIDUAL ITEM MAY NOT BE SHOWN

2. IMAGES ARE SHOWN FOR PART IDENTIFICATION AND DO
NOT REFLECT FULL QUANTITIES OF EACH PARTS, SEE SUB
ASSEMBLY DRAWINGS AND BOMS FOR EXACT QUANTITIES

UMLESS OTHERWISE SPECIFED

DIMENSIONS ARE IN INCHES DO NOT SCALE DRAWING TITLE:
i ‘ ,
e NAME | DATE Ford Transit Roof Rack -
OME PLACE DECIMAL: 0.1 DRAWN 1 H 41,
ONEPLACEDECIMAL 0 Explorist.life Edifion
THREE PLACE DECIMAL: *0.005 CHECKED

FROPRIETARY ANMD CONFDENTIAL
KetomAI conmen e @ B . R
UNAKA GI:;\H CO. ANY B - | ]
REPRODUCTION IM PART OR AS A WHOLE ] 003 M KSO OO REV ]
WITHOUT THE WRITTEN PERMISSION OF u " A K A
UNAKA GEAR CO. 15 STRICTLY

FROMIBITED. SCALE: NTS SHEET1 CF 1

GEAR CO



HSLD Wind
Fairing Box

Contains wind fairing pieces, hardware bag, and bulb seal: Box Size: 65 x 13 x 3 in

'L%‘_‘ Manufacturer|  PART NUMBER DESCRIPTION MATERIAL Qry. REVISIONS
] U”OK&GGGF ‘003‘%?32600“‘” HSLD WIND FAIRING HARDWARE KIT ASSEMBLY 1 IONE| REV. DESCRIPTION DATE APPROVED
Unaka Gear FORD HSLD WIND FAIRING TO END 0 CREATED REVISION TO START REV CONTROL 4/28/2023 JEO
2 o 1003-MB52-01 REV 0 AF UPPER Brace T 5052-H32 2
3 | UnakaGear | o03.mBs2-02 REV 0 | FORD HSLD WIND FAIRING TO END 5052-H32 2 || oaFCATON ROTCHES 16 ACTURL GHANGETO | 91103 0
Unaka Gear FORD HSLD WIND FAIRING END CAP :
4 Kac 1003-MB52-03 REV 1 AR 5052-H32 1
Unaka Gear FORD HSLD WIND FAIRING END CAP
5 ac 1003-MB52-04 REV 1 D WIND FAIRING 5052-H32 1
Unaka Gear FORD HSLD WIND FAIRING
6 o 1003-MB52-05 REV 1 LD e 5052-H32 1
{ 2150) ; |
\\
k"
1.
(77")
0000
[o0onoononounonn
5000000559005988
OSSOSO

IDENTIFICATION NOTCH

DETAIL A
SCALE1:2

BAG OF HARDWARE

POST PROCESSING:
FIMISH:

None
None

Note: Bulb seal not shown

UNLESS OTHER'WISE SPECIFIED

DIMENSIONS ARE BN NCHES DO NOT SCALE DRAWING TITLE:

TRANSIT HSLD HIGH ROOF
WIND FAIRING BOX

MAME DATE

orawn ey | JEQ

CHECKED

IOLERAMCES:

ANGULAR: 20.5*

OME PLACE DECIMAL: #0.1
TWO PLACE DECIMAL: £0.01
THREE PLACE DECIMAL: £0.005

EROPRIETARY AND CONFIDENTIAL

THE INFORMATION CONTAINED N THIS
DRAWING I5 THE SOLE PROPERTY OF
UNAKA GEAR CO. ANY

REPRODUCTION IM PART OR AS A WHOLE
WITHOUT THE WRITIEN PERMISSION OF
UNAEA GEAR CO. 6 STRICTLY
PROHIBITED.

SIZE DWG. NO. REV
B 1003-MAS52-00 WFB REV | ]

UNAKA

GEAR CO SHEET 1 OF 1

SCALE: NTS



HSLD Wind
Fairing
Hardware

Hardware required for wind fairing assembly, typically shipped in wind fairing box

ITEM NO.| Manufacturer | PART NUMBER DESCRIPTION MATERIAL Qry. ——
1 ANY 91831A029 LOCKNUT, 1/4-20, 188 S.5. NA 16
ANY 91831A030 LOCKNUT, 5/16-18, 188 5.5. NA 4 o] ey, CescRpTon oAre AePROVED
ANY 92141A029-B | WASHER, 1/4", 0.625" OD, 18-8 S5, BLACK NA 32
0 ADDED REVISION FOR REV CONTROL 5/18/2023 JEO
FLAT WASHER, 5/16” SCREW SIZE, 0.344" ID,
ANY 92141A030-B 075°OD. 188 55, BLACK NA 8
ANY 92949A542-B BHCS, 1/4-20 X 1" LG, SS, BLACK NA 16
BHCS, 5/16-18 X 1" LG, FULLY THREADED,
ANY 92949A582-B 18855 BLACK NA 4

Sqr0T

©- 60000006
0—0 0 60—}

3
4

o—4IUTIIIT00NT00T

(—00LOOOLELLOLOOE

©OOOOOOOOOOOOOE
()——©9000000000000000

4 16"

POST PROCESSING:

FINISH:

None
None

o "

NOTES:

1. ALL HARDWARE SHOULD BE BAGGED

2.  HARDWARE BAG/BAGS SHOULD INCLUDE
IDENTIFICATION LABEL

Ugﬁé:‘soigﬁﬂ:ﬁﬁsﬁﬁﬂg DO NOT SCALE DRAWING TITLE:
ANGULAR: 20.5° NAME:; | ‘DATE HSLD WIND FAIRING
ceicluiel,  [ownw [JEOT - HARDWARE KIT
THREE PLACE DECIMAL: £0.005 CHECKED - —

EROPRIETARY AND CONFIDENTIAL

SIZE DWG. NO. REV
B 1003-mA52-00-HW REV 0 O

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
UNAKA GEAR CO. ANY

REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
UNAKA GEAR CO. IS STRICTLY
PROHIBITED.

UNAKA

GEAR CO SHEET 1 OF 1

SCALE: NTS



HSLD
Hardware
Box

All remaining pieces required to assemble and install your roof rack (Typical Box: 10 x 6 x 4 in)

ITEM Manufacturer PART NUMBER DESCRIPTION MATERIAL QTY.
1 Loctite 1821A11 Antiseize, Ib8008, Eleclt:rgcg(lly Conductive, 0.2 oz. NA 1
2 Loctite 91458A111 Threadlocker, Loctite® 242, 0.02 FL. oz Capsule NA 2
FORD TRANSIT HSLD MAIN ROOF RACK BRACKET
3 Unaka Gear Co. 1003-MA51-00 REV 1 RPN ASSEMBLY 8
4 UNAKA GEAR CO. 1003-MK10-00-HW REV 1 | Transit Roof Rack Bracket - Set of 2, Hardware Kit ASSEMBLY 4
5 Unaka Gear Co. 1003-MK50-00-HW?2 REV 1 | HSLD 148 NON EXT. SIDE RAIL HARDWARE KIT ASSEMBLY 2
6 Unaka Gear Co. 1003-MK53-00-HW2 REV 1 HSLD SOLAR PANEL SPACER QTY 8 X 1/4° ASSEMBLY 2
7 Unaka Gear Co. 1003-MK53-00-HW REV 1 HSLD FORMED CROSS BAR HARDWARE KIT ASSEMBLY 4
8 Unaka Gear Co. 1005-MK08-00 REV 0 8020 STYLE 15 SERIES END CAPS, SET OF 2 ASSEMBLY ]
9 Unaka Gear Co. 1005-MK07-00-HW REV 0 | HOLD SIDE RAIL SPLICE PLATE HARDWARE KIT, SET ASSEMBLY !
10 Unaka Gear Co. 1003-MK54-00-HwW2 REV 1 [HSLD SOLAR PANEL SEACERKIT, 8 X 1/47 & 8 X 178" ASSEMBLY 2
, I
o o o ! o] CLOUDOHAOH Holfo] jayuyige VIEW SHOWN FOR Mg
O @@@@@@@@@ OO0 QTY. REFERENCE
(o] (o]
: : T PPEE)
O= @O 00000000, NOTES:
@Eee ©©006 00000000 1. DASHED LINES REPRESENT SUB KIT ETHER BAGGED OR
BOXED
ﬁ ‘D’ 000CO0CO0OOCO 2. SEE BILL OF MATERIAL FOR TOTAL KITTING QUANTITIES AS
o000 IMAGES OF EVERY INDIVIDUAL TEM MAY NOT BE SHOWN

Lelelle]lo]lo]le]lo )]

O oonoonn
@ FEEEEEEE

REVISIONS

IONE

REV.

DESCRIPTION

DATE

BUMPED REVISION FOR RELEASE

4/28/2023

CHANGED HARDWARE KIT SUB ASSEMBLIES, MOSTLY
ADJUSTING HARDWARE TYPE OR QUANTITY.

10/30/2023

REMOWVED ITEM "1005-MKO&-00-HW REV 0" FROM LIST AS
IT1S NOT USED WITH THIS RACK

3/15/2024

3. IMAGES ARE SHOWN FOR PART IDENTIFICATION AND DO
NOT REFLECT FULL QUANTITIES OF EACH PARTS, SEE SUB
ASSEMBLY DRAWINGS AND BOMS FOR EXACT
QUANTITIES

PACKAGING NOTES

1. Q(SLXITEMS SHOULD BE PACKAGED CAREFULLY IN A SINGLE

2. ALL ITEMS SHOULD BE PACKAGED IN A WAY THAT WILL
PREVENT DAMAGE OR MOVEMENT DURING SHIPPING

3. BOXSHOULD BE LABELED WITH SKU AND DESCRIPTION
ESS OTHERWISE SPECIFIED X
APPROVED UE';‘;ENS IO':lS ::?‘E N INCIHIES DO NOT SCALE DRAWING TITLE:
ANGULAR, 20.5* MAME | DATE TRANSIT 148 HSLD
0 vt o1 ceamsr | JEO EXPLORIST LIFE HARDWARE
THREE PLACE DECIMAL: +0.005 CHECKED BOX
JEO EROPRIETARY AND CONFIDENTIAL
THE INFORMATION CONTAINED IN THIS SIZE DWG. NO. REV
BRAMTCDIE SOLE FRoERrY OF B roo3-mkso-corwsRrevil ] ]
REPRODUCTION IN PART OR AS A WHOLE .
o POST PROCESSING: None et JINAKA
EINISH: Mone PROHEITED. GEAR CO SCALE: NTS SHEET 1 OF 1



HSLD Rack

Brackets required for bolting to van roof rails and 8020 side rails

REVISIONS

B rac ket ITEM NO. PART NUMBER DESCRIPTION MATERIAL QrY.
1 1003-MB51-01 FT EXLIFE RACK BRACKET 5052-H32 1
2 1003-MP51-02 FT EXLIFE RACK BRACKET RUBBER PAD  |EPDM 40 Durometer 1
Qua ntity 8 Total ****HARDWARE IS NOT INCLUDED WITH THIS PART NUMBER. HARDWARE
IS INCLUDED IN TOP LEVEL KITTING**#**#*
THIS PART NUMBER ONLY INCLUDES THE RACK BRACKET @ AND RUBBER PAD @
(2.86) O
P "
{5.00)
(3.18)
+ I |
06
RUBBER PAD
RUBBER PAD
APPLIED TO
BOTTOM OF
BRACKET
POST PROCESSING:

FIMISH:

ASSEMBLY

IONE REW. DESCRIFTION DATE APPROVED
CREATED PART MUMBER TO SHOW BRACKET + RUBBER
1 ASSEMELY LEVEL. HARDWARE |5 SHOWN OM 2MD SHEET 10/23/2023 JED
FOR ASSEMBLY INSTRUCTIONS ORLY (WO HARDWARE
INCLUDED WITH THIS PART NUMBER)
NOTES:

UMLESS OTHER'WISE SPECIFED:
DIAE|

RUBBER PAD @ SHOULD BE APPLIED TO THE BOTTOM OF

BRACKET @

BRACKET + RUBBER COMBO 5HOULD BE PACKAGED PER UPPER

LEVEL INSTRUCTIONS
SHEET 2 OF THIS DRAWING SHOWS HOW THE HARDWARE [NOT
PROWVIDED WITH THIS PART NUMBER] WOULD BE INSTALLED

DO NOT SCALE DRAWEG TITLE:

FORD TRAMSIT HSLD MAIN
ROOF RACK BRACKET
W/RUBBER ONLY

HEIOKE ARE IN INCHES

MAME DATE
DRAWN - -

CHECKED -

ERCPRIETARY AND CONMARENTIAL
e () EPCw "
B 1003 MASI00REV T ]
UNAKA GEAR CO. 15 STRICTLY u "AKA
FREHIETED. SCALE: NTS SHEET 1 OF 2

GEAR CO



HSLD Rack

Hardware required for bolting brackets to van roof rails, and brackets to 8020 side rails

Bracket TEM NO. | Manufacturer | PART NUMBER DESCRIPTION MATERIAL Qr.
BHCS, FLANGED, 5/16 X 0.687"
Ha rdwa re 1 Any 3407-B LG. 55. BLACK A 4
) ey 78 T-NUT, ECONOMY, 5/15 A 4
THREAD, 55
Q titv 4 Total 3 ANY 91287A154 | HEX BOLT, M8 X 30MM, 18855 NA 2
uantity 4 lota BONDED WASHER, 1.25 OD, 0.34
4 Unaka Gear Co. | 1003-MA10-00 Hw (EONREDWASHER. 1.20 0D, ASSEMBLY 2
PRE-APPLY THREAD
LOCKER, LOCTITE 242
OR EQUIVALENT
I
O :
[13.00]
S —
®\E] —
o [30.00]
— I%I-
@1+
POST PROCESSIMNG:

REVISIONS

IOME REV.

DESCRIPTION DAIE APPROVED

1 UPDATED 3407 TO 3407-B, ADDED NOTES 10727/ 2023 IEC

ASSEMBLY
Mona

KI'I'I'ING NOTES:
ALL HARDWARE SHOULD BE BAGGED

2. ALL TYPES OF HARDWARE CAN BE
BAGGED IN A SINGLE BAG, OR IN
INDIVIDUAL BAGS BASED ON HARDWARE
SIZE THEN PLACED IN A LARGER BAG

3. MAIN HARDWARE BAG SHOULD INCLUDE
IDENTIFICATION LABEL

UHLESS OTHERWEE SPECIRED TITLE:

DIMEMEORSE ARE 1M INCHES D0 HOT SCALE DRAWING
Transit Roof Rack Bracket -
Set of 2, Hardware Kit

dbiFeLLil PUAME DWATE
ANGULAR: 205

OME PLACE DECIMAL: 301 DRAWN

TWO PLACE DECIMAL: 0001
THREE PLACE DECIMAL: #0005

EROFRIETAKY AWD COMFIDENNAL

THE IMFORMAATION COM TAIMED: M THE
DEAwr\GIS I-ES\_.lEPEDPEE"DI
KA GEAR CO. ANY

EW‘-?DDIDC WOH [N FART DR AS & WHOLE
WITHOUT THE WRITTEN PERMESION OF

UrdAEA GEAR CO. 5 STRICTLY u “A KA
L3

PR D, GEAR CO SCALE: MTS

CHECKED

SIZE |DWG. NO. REV
B 1003-MK10-00-HW REV 1 ]

SHEET 1 OF 1



HSLD Side

Hardware required for assembling side rails

Ra i I ITEM NO. | Manufacturer PART MUMBER DESCRIPTION MATERIAL QTY.
: ANY 97654A304.5 | BHCS. FLANGED, 5/16 X 0.625 NA 0
Hardwa re LG., S.5., BLACK
T-NUT, ECONOMY, 5/16
2 ANY 3678 THREAD, 58 MNA 9
Quantity 2 Total
PRE APPLY THREAD

ORI S—
@—LPPPPEPPIEE)

POST PROCESSING:
FIMISH:

Mone
Hone

REVISIONS

I0OHE REV.

DESCRIPTION DATE APPROVED

o] BUMPED: REVISION FOR REV CONTROL 4/28/2023 JEC

ADJUSTED QUANTITY, MOWED SPLE PLATE AMD EMD

! CAF HARDWARE TO SEPARATE KITS 10/27/2023 0

I1(I1'I’ING NOTES:

2.

ALL HARDWARE SHOULD BE BAGGED
ALL TYPES OF HARDWARE CAN BE
BAGGED IN A SINGLE BAG, OR IN
INDIVIDUAL BAGS BASED ON HARDWARE
SIZE THEN PLACED IN A LARGER BAG
MAIN HARDWARE BAG SHOULD INCLUDE
SKU IDENTIFICATION LABEL

UNLESS OTHERWISE SPECIRED

DIMENSIONS ARE 1 INCHES DO NOT SEALE DRAWING TITLE:

HSLD 148 NON EXT. SIDE
RAIL HARDWARE KIT

HAME DATE
orawnsy | JEQ —

CHECKED - -

ANGULAR: $0.57

ONE FLACE DECIMAL: #0.1
TWi PLACE DECIMAL: +001
THREE PLACE DECIMAL: *0.005

EROPRIETARY AND COMFDERTIAL
THE IEFCRMATION CONTAINED 1N THE
CRAWES B THE SOLE PROPERTY OF
LINAZA GEAR O, ANY

SIZE DWG. NO. REV
B 1003-MEK50-00-HW2 REV 1 ]

REFRODUCTION IN PART OR AS A WHOLE
EEEEEEET UNAKA
= SCALE: NTS SHEET 1 OF 1
GEAR CO



HSLD Solar Hardware required for solar panel spacing

Pa ne I ITEM NO. | Manufacturer PART NUMBER DESCRIPTION MATERIAL GTT._

Hardware 1 |Uncka Gear Co. | 1003MB33-02 | HSLD 023 SOLAR PANEL 5052-H32 8
Quantity 2 Total

KITTING NOTES:
1. PLACE ALL PARTS IN A SMALL BAG

2. LABEL BAG WITH SKU

URILESS OTHERWEE SPECFED .
DIMENSIONS ASE IN INCHES i TILE:

s MAME | DWiE HSLD SOLAR PANEL

OKE PLACE DECIMAL: 20. W *f

WG FLACE DECPMAL £001 peaier | JEQ SPACER, QTY B8 X 1/4

REVISHING THREE PLACE DECIMAL: 0005 CHECKED SPACERS

EAOEREIARY AND CONHEENTAL

THE INFORMATION CONTAINED 4 THE SUE DWG. NO. REV

IOME | REV. DESCRIFIION DATE APPROVED LEAWING & THE SCLE FROFERTY OF B 1003-MK53-D0-HW?2 REV 1 ]
REFROOUCTICH 1 PART R A5 & WHOLE
POST PROCESSING: Assembly st UNAKA
1 SET REVIBIOM TO 1 FOR IMITIAL RELEASE 1027 F203 JEO X PROHIBITED. SCALE: NTS SHEET 1 OF 1
FINISH: Monea GEAR CO -




HSLD Cross Cross bar hardware kit

Bar TEM | Manufacturer| PART NUMBER DESCRIPTION MATERIAL| QY. REVISIONS
] ANY 3678 T-NUT, ECONOMY, 5/16 THREAD, S§ NA 4
Ha rd ware 2 ANY 90313A107 WASHER, 1/4" X 1" OD, 188 55 NA 16 e pEsCRETON DAIE AFFROVED
3 ANY 91831A029 LOCIFNUT' 1/4-20, 188 SS - NA 8 o BUMPED REVISICN FOR REV CONTROL 4/26/2023 ED
4 Any 921412030.8 | FLAT WASHER, 5/16 SCREW SIZE, 0.344°ID, 0.75' OD, 18-|  a 4
Qua ntity 4 Total 855, BLACK CHANGED HEX BOLT TO FLANGHED BHCS, CHANGED
5 AMNY 922404545 HEX BOLT, 1/4-20 X 1-1/8" FULLY THREADED, 18-8 §.5. MA, 8 1 144" HEX BOLT FROM, 1" TO 1-1/& LG, CHANGED 10/27/2023 IEC
& ANY 97654A304-8 BHCS, FLANGED, 5/16 X 0.625' LG, 5.5., BLACK NA 4 CUANTIIES, REMOVED SPACERS.
5,
PRE-APPLY THREAD — 7

LOCKER LOCTITE 242

OO0t
o KITTING NOTES:
L 1. ALL HARDWARE SHOULD BE BAGGED
14 9. ALL TYPES OF HARDWARE CAMN BE

BAGGED IN A SINGLE BAG, OR IN

INDIVIDUAL BAGS BASED ON HARDWARE
SIZE THEM FLACED IN A LARGER BAG

3. MAIN HARDWARE BAG SHOULD INCLUDE
SKU IDENTIFICATION LABEL

‘\::zzz:z:\ |N311u3511 NOTE IlEQumEn TOOLS
TRUE R% . Né Box AND OR SOCKET WRENCH

1
2
3. APPLY ANTISIEZE TO ITEM DURING IMNSTALL
@‘@ @ @' @ @ @ 4. KIT REQUIRES SPACERS TO IMSTALL WITH SOLAR PANELS, SEE
7. TOP LEVEL ASSEMBLY FOR DETAILS
T8
u&'ﬁig&wr&ﬁmﬁ'fg [0 HOT SCALE DRAWNG TITLE:
ms wwe | owr | HSLD FORMED CROSS BAR
P PACE TECRAN: 201 orawney | JEQ | - HARDWARE KIT
THEEE PLACE DECIMAL® #1005 CHECKED -
ERCIERIELAKY AKD COMFIDENTIAL
THE |MFORMATION OO TAIMED M THE SIZE DWG. NO. REV
DIRAWRAG IS THE SCOLE FROPERTY OF B 1003-ME53-00-HW REV 1 '|
POST PROCESSING: Mane ﬁﬁi’&f{g Eﬁﬁg‘mﬁ:ﬁ u “ A KA
PR D, SCALE: NTS SHEET 1 OF 1

FIMISH: Mane GEAR CO



End Cap
Hardware

End cap hardware kit

'L%“ Manufacturer|  PART NUMBER DESCRIPTION MATERIAL|  QTY.
] 8020 203001-PLAIN END CAP, 15 SERIES, PLAIN, BLACK NA 2
) 8020 2067 SELF TAPPING END CAP SCREW, M7 | | o 5

X 0.36
[
112 )
S (17')
A i
3.
8
POST PFROCESSING:

FINISH:

Mone
Mone

REVISIONS

IOME REV. DESCRIPTION

DATE

APPROVED

o BUMPED REVISION FOR REV CONTROL

10/26/2023

JED

NOTES:

1. PLACE EMD CAPS AND SELF TAPPING
SCREWS IN A SINGLE BAG

2. APPLY SKU LABEL TO OUTSIDE OF BAG

UMLESS OTHERWISE SPECIFIED
DIBAEMNSIONS ARE IN INCHES.
OLERAMCES:

DO HOT SCALE DRAWEG TITLE:

MAME | DATE
paawney | JEO) -
CHECKED —
THE INFORMATICH CONTAINED IN THS

DRAWING [ THE SOLE FROFERTY OF
UHAKA GEAR CO. AMY

REFROOILCTION IH PART DR AS A WHOLE

WITHOUT THE WRITTEM PERMESION OF “ " A KA
UHAKA GEAR CO. 15 STRICTLY

PROHIBTED.

G EAR c 0 SCALE: MTS

8020 STYLE 15 SERIES END
CAPS, SETOF 2

@ SIZE |DWG. NO.

B 1005-MKOB-00 REV 0

REV

0

SHEET 1 OF 1



HSLD Side

Side plate splice hardware kit

REVISIONS

Plate TEM | Manufacturer | PART NUMBER DESCRIPTION MATERIAL| QTY.
Hardware 1 ANY 97831 A030 [OCKNUT, 5/16-18, 188 5.5, NA ]
FLAT WASHER, 5/16" SCREW SIZE,
2 ANY 92141A030-B 0.344" D, 0.75"OD, 18-8 55, BLACK | A 8
BHCS, 5/16-18 X 1" LG, FULLY
3 ANY 92949A582-B THREADED, 18-8 5.5., BLACK NA 4
4 | UnokaGear [ o0 mpso06Rrevo | SPRINTER HSLDSIDERALSPUCE |50 ps [ 5

TOME REV. DESCRIFTIOM DATE APFROVED
o BUMPFED REVISION FOR REV CONTROL 10,26/ 2023 1ED

o\ O

o O o
o I U1
-00060._,,

clefele
®,@@@@_L

=
e

POST PROCESSING:
FIMISH:

KITTING NOTES:

1.  ALLHARDWARE SHOULD BE BAGGED

2. ALLTYPES OF HARDWARE CAM BE
BAGGED IN A SINGLE BAG, OR IM
INDIVIDUAL BAGS BASED ON HARDWARE
SIZE THEM PLACED IN A LARGER BAG

3. MAIN HARDWARE BAG SHOULD INCLUDE
IDENTIFICATION LABEL

: ; ;
u&‘ﬁﬁ%’:ﬁ"r&ﬁmﬁ%‘f&] DO MOT SCALE DRAWNG TITLE:

preTrET e | oa HSLD SIDE RAIL SPLICE
DHESACECECMAL 1) orawner | JEQ PLATE HARDWARE KIT, SET
: OF 2

T3 FLACE DECIMAL: g0.01
THREE PLACE DECIMAL: #0005 CHECKED

THE INFORMAATION COWTAIMED N THE
DEAWI\CIS I-ES\_‘lEPEDPEE"D

Df F‘A.E O A5 A WHOLE
'nII'HC!.ITTPE "I!r EM PERMESION OF u “ A KA
UedAiA GEAR CO. 5 STRICTLY
ITED.

P GEAR CO SCALE: MTS

SIZE | DWG. NO. REV
B 1005-MEOD7-00-HW REV O D

SHEET 1 OF 1




HSLD Solar
Panel
Hardware

Hardware required for solar panel spacing

ITEM NO.| Manufacturer PART NUMBER DESCRIPTION MATERIAL QTY.
1003-MB53-02 HSLD 0.25" SOLAR PANEL
1 Unaka Gear Co. REV O SPACER 5052-H32 8
1003-MB54-02 FTEL 0.125" SOLAR PANEL
2 Unaka Gear Co. REV O SPACER 5052-H32 8

Quantity 2 Total

REVISIONS

IONE REV.

DESCRIFTIOM

DATE APPROVED

POST PROCESSING: Assembly

MOVED SPACERS TO SUB KIT

10/27/2023 JEC

MNone

FINISH:

NP

CD|_—

NOTES:
1. PLACE ALL PARTS IN A SMALL BAG

2. LABEL BAG WITH SKU

UMLESS OTHERWISE SPECIFIED 5O HOT SCALE DRAWING

DIMENSIONS ARE IN INCHES
Lo Z82hlin NAME DATE
ANGULAR: *0.5
OME PLACE DECIMAL: +0.1 orawney | JEO

TWO PLACE DECIMAL: £0.01
THREE PLACE DECIMAL: +0.005 CHECEED

EROPRIETARY AND CONFIDENTIAL

THE INFORMATION CONTAINED IMN THIS
DRAWING IS THE SOLE PROPERTY OF
UMNAKA GEAR CO. ANY

REPRODUCTION IM PART OR AS A WHOLE
WITHOUT THE WRITTEM PERMISSION OF
UNAKA GEAR CO. |5 STRICTLY
PROHIBITED.

UNAKA

GEAR CO

TITLE:

HSLD SOLAR PANEL
SPACERKIT, 8 X 1/4" & 8 X
1/8" SPACERS

SIZE DWG. NO. REV
B 1003-MK54-00-HW2 REV 1 ]

SCALE: NTS SHEET 1 OF 1



Main Rack Box Contains extrusion, side plates, and cross bars: Box Size: 8’ x 8” x 91” Long

EMNO. | Manufacturer PART NUMBER DESCRIPTION MATERIAL | QTY. o

RIVET, BLIND, 3/16" DIA, FOR MATL
] ANY P7o25A0 0.251-0.375. 18855 NA ‘ 1oHE | REV DESCRIPTION DATE APPROVED
2 Unaka Gear Co. 1003-MB50-01 REV 1 FORD HSLD FRONT SIDE PLATE 5052-H32 2 ’
3 Unaka Gear Co. 1003-MB50-02 REV 1 FORD HSLD REAR SIDE PLATE 5052-H32 2

o SET REVISIGN T 0 FOR NEW DRAWING REFERENCE 4272023 JEC
4 Unaka Gear Co. 1003-MB53-01 REV O FORD HSLD STD CROSS BAR 5052-H32 4
5 Unaka Gear Co. 1003-MB54-01 EEV O FORD HSLD CRFCASS BAR AROUND 5052-H32 2 1 ADDED LOGO PLATES, UPDATED SIDE PLATE FEATURES 771712023 JEC
6 Unaka Gear Co. | 1003-MB55-01 REv 0 | FORD FSLD CROSS BARAROUND | 505 132 2
7 Unaka Gear Co. | 1006-MB50-04 REV 0 UNAKA HSLD LOGO PLATE AlSI 304 ] DRIVER SIDE PASSENGER SIDE
UNAKA HSLD LOGO PLATE

8 Unaka Gear Co. 1006-MB50-05 REV O P ASSENGER SIDE AlSI 304 1

8020 Style Extrusion, 15 Series, Ultra
9 Unaka Gear Co. 1515-UL-BLACE-55.63 Lite, Grooved, Black, 55.63" LG. &061 Alloy 2

8020 Style BExirusion, 15 Series, Ultra
10 Unaka Gear Co. 1515-UL-BLACK-63 LI'TETYGFOO\-'ed, Black, 63" LG. 061 Alloy 2

DETAIL B DETAIL A
@ SCALET:5 SCALE1:5
o = n . PRE-KITTING NOTES:
e E . . o 1. LOGO PLATES (g ) IS FOR DRIVE SIDE @ IS FOR PASSENGER
B | 602" FRONT SIDE PLATE SIDE
"‘x—-f ! 8 2. LOGO PLATES AND @ SHOULD BE RIVETED TO SIDE PLATE
L

| 43" FRONT SIDE RAIL @ BEFORE KITTING USING SS RIVETS . NOTE ORIENTATION OF
LOGO PLATES WITH RESPECT TO PLATES.

LE=NRES—— 1 — L —— " J_——————J 3L NOTS

ES:
1. SEE BILL OF MATERIAL FOR TOTAL KITTING QUANTITIES AS IMAGES

O—]
®\I | 58" REAR SIDE PLATE OF EVERY INDIVIDUAL ITEM MAY NOT BE SHOWN
O

2. IMAGES ARE SHOWN FOR PART IDENTIFICATION AND DO NOT
5 REFLECT FULL QUANTITIES OF EACH PARTS, SEE SUB ASSEMBLY
| | " DRAWINGS AND BOMS FOR EXACT QUANTITIES

35F" REAR SIDE RAIL PACKAGING NOTES
1. ALL PARTS SHOULD BE WRAPPED CAREFULLY AND SKU LABEL

— 3 =7 = 3 = T T o 5 APPLIED TO WRAFPPING BEFORE BOXING
= 41-2"200W CROSS BAR 2. ALL ITEMS SHOULD BE PACKAGED CAREFULLY IN A SINGLE BOX.
! I 16 3. ALL ITEMS SHOULD BE PACKAGED IN A WAY THAT WILL PREVENT
DAMAGE OR MOVEMENT DURING SHIPFING
= T - - P 4. BOX SHOULD BE LABELED WITH SKU AND DESCRIFTION
| I | | 5.
612" FAN CROSS BAR e —
r 1 16 Ugﬁa%r!ﬁ?:&ﬁﬁél_ﬁ; DO HOT SCALE DRAWING TIMLE:
' | 414%" AC CROSS BAR e wee | ove | TRANSIT 148 HSLD MAIN
= 0 i i T = CMEPLACEDECMAL 401 oeawner | JEQ | — RACK BOX
i 40!! i THREE PLACE DECIMAL 0004 CHECKED —_— —
EFROPRETARY AND CONFIDENTLAL
mepromunou coren e - g R
i“P:?Ké‘DrEAIEﬁ?‘JPA? DEAS! WHOE MJ}MK‘SO—{D MRB RE\",‘ ] .|
POST PROCESSING: None ‘3}5’{'3"5715;".‘:‘,5\"?‘55?-1'? u " A KA

FINISH: Nane GEAR CO SCALE: NTS SHEET 1 OF 1



Step 1: Layout all parts on the floor of your workspace

1.  Clear your work area, and layout all parts
2.  Make notes of hardware types, locations, and quantities as needed

Note: This image is of the Explorsit Life Kit, the Ford Transit HSLD kit does not
include the AC or Fan Cross Bars but instead the rear 8020 cross bar



Step 2: Bolt 8020 rails to side plates
1. Place the front and rear 8020 pieces on the ground
Slide 5 x SS T-nuts into the top slot of the rear 8020, and slide Qty 4 x SS T-nuts into the front piece of 8020

Slide the T-nuts to the dimensions provided below
Carefully place the side rail assembly on top of the 8020, align the back of the rear side plate with the end of the rear 8020

Insert the bolts into the t-nuts, and tighten to 132 in-lbs (14.9 N-m)

ik wnN

® T-nuts align with holes in side plates

Front Side Plate / 5/16-18 x 0.625” LG SS Flanged BHCS

. Align 8020 and
Rear Side Plate end of rear side

plate

Front 8020 Rail, 63" Lg

Slide 4 x T-nuts into top slot of front 8020 /
Rear 8020 Rail, 55-5/8" Lg

Front
=
Lr?lcn u‘?luo Lr?loo —o=% —|eN Q ~O
Q (-] - o~ ~ ™~|—
L - o — Lrhj

8020 TO SIDE PLATE HARDWARE LOCATIONS



Step 3: Join the front and rear side plates
P P 5/16” S.S. Washer ~ 5/16-18 S.S.

Nylock Nut
1. Join the front and rear side plates using 2 Front Side Plate Splice Plate l
of the splice plates \
2. Tighten the bolts to 132 in-lbs (14.9 N-m) \

Splice plate holes  |§

Front Side Plate

5/16-18 x 1” Lg Rear Side Plate

5.5. BHCS 5/16” S.S. Washer

h&— Rear Side Plate



Step 4: Bolt rack brackets to 8020 rails

1. Place the side rail assembly on its back

Loosely bolt rack brackets to the 8020 rail

HwnN

Slide the rack brackets down to the locations marked by notches in the front side rail

Slide 8 x SS T-nuts into the upward facing slot and slide down to their approximate bracket locations (see next page)

a) These positions should be close, but brackets may need to be loosened and adjusted during installation to the roof

5. Snug up the bolts securing the rack bracket to the 8020 rail

a) Bracket positions should be close, but brackets may need to be loosened and adjusted during installation to the roof

5/16” S.S. Washer Hex Bolt, 5/16"-18 X 0.75" Ig, 18-8 SS

Rack bracket

Front of Rack

Extra slots are at
the top of the rack

Rear Side Plate

Slide 8 x T-nuts
into top slot of
rear 8020

4

-

Hex Bolt, 5/16"-18 X Ej'
0.75" Ig, 18-8 SS >
5/16” S.S. Washer /

Rack bracket

T-nut

8020

Side View



Step 4: Bolt rack brackets to 8020 rails (cont.)

The notches pre-cut into the Front Side Plate and Rear Side Plate can be used to quickly position the Rack Brackets in their
approximate locations. Position each bracket in-between the cut notches. The dimensions on the following page can also be used to
verify the correct positions.

Front Side Plate

KV\UNAKA
D) cearco

Notches in Front

Side Plate Rack Bracket

-
——
1




Step 4: Bolt rack brackets to 8020 rails (cont.)

brackets close to their final location when the side rail assembly is

1. Positioning the rack brackets to the position below should get the | C\l
placed on the roof of the van —
—

Dimensions are to
top leading edge of
each bracket

Measure from
Front of Rack




Step 5: Assemble Passenger Side Rail

1. NOTE: The passenger side rail assembly is a mirror image of the driver side. Ensure you flip the orientation of the parts so
that you do not make a 2" driver side rail assembly
2. Repeat steps 2 through 4 to make the passenger side rail assembly
Back of Rack

!

Front of Rack



Step 6: Assemble Wind Fairing End Caps

1. Warning: Top and bottom end cap brackets look very similar.
Bottom wind fairing end cap bracket has a round relief cut out
on one side to help identify it

2. End cap brackets should be installed with the tab with the Wind Fairing Driver
chamfered corners bolting to wind fairing end cap Top W.F. End Cap Bracket Side End Cap

3. Bolt top and bottom wind fairing brackets to driver side end
cap. ***Leave the bolts just loose enough so the brackets can j
float around in their slots

4, Repeat process for passenger side end cap

Driver Side End Cap Assembled

/@
%-20 Nylock Nut

%" Washer

Bottom W.F. End
Cap Bracket

Tab with chamfered w/identifying notch
end bolts to end cap Identifying notch %" Washer BHCS, 1/4-20 X 1" LG, SS




Step 7: Bolt wind fairing to end caps

1.  Hardware holding end cap brackets to the end cap still slightly loose Wind Fairing Driver

Loosely bolt the wind fairing to the wind fairing end cap assemblies Wind Fairing Side End Cap

3. **Tighten the hardware carefully. Do not tighten hardware one at a
time. Holding / position the wind fairing to align the edges of the
fairing with the end cap as best you can. All edges may not be
perfectly aligned due to manufacturing tolerances. Move between
the bolts tightening them each a bit slowly until everything is nice
and tight. If you tighten one bracket to much, it may not allow the
adjustment slots in the brackets to compensate for manufacturing
and installation tolerances. All wind fairing hardware should be
tightened to 75.2 in-lbs (8.48 N-m).

4, Repeat for the passenger side end cap

5. Install the bulb seal on the front edge of the wind fairing

N

Completed passenger side end cap / wind fairing

BHCS, 1/4-20 X 1" LG, SS

%" Washer

%" Washer %-20 Nylock Washer



Step 8: Remove caps from van roof

Note: If the rack installation is being completed outside, before starting
this step make sure you have plenty of time to get the rack installed, and to
let the dicor set up before exposure to rain or water

1. Identify the rack bracket mounting locations
2. Carefully remove the rack mounting hole covers at the rack bracket
locations
a) Other holes may be present on the roof, only remove the hole
covers at the rack mounting pad locations 1 Bracket 2nd Bracket SioB ek

4th Bracket

b) Apply light heat to the hole cover using a heat gun. **Caution
as overheating the surrounding area could cause damage to the
van.

c) Using a plastic scraper, break the outside edges around the cap i
d) Use the plastic scraper to then remove the cover, applying / /

more heat if necessary. /

Remove Cap

3. Remove any extra glue and clean with denatured alcohol

’

/I




Step 9: Check van threaded insert alignment

Ford does a lot right, but unless you are lucky, you will be evaluating Ford’s
manufacturing process during these next steps.

1. Using the M8 bolt provided, check the alignhment of the van threaded

insert by screwing it in by hand

a) ***Not all holes will be alighed so do not force it

b) The threaded insert is at a slight angle, so make sure when you
are checking the alignment, the bolt is perpendicular to the
threaded insert

c) In rare cases the van threaded insert may have too much paint
in it and the bolt will not easily thread in. DO NOT force it, get
a M8x1.25 hand tap, and run it through the threaded insert

2. Open any mis aligned holes so the M8 bolt can be threaded in, we

recommend tin snips which won’t make the cleanest hole, but will

not make a big mess or leave a lot of metal shavings to clean up

a) Using tin snips, cut away just enough material to expose the
hole. This can be done by cutting small V notches

b) Clean the cut metal to remove bent or sharp edges as desired,
this will be painted and covered up, so it doesn’t have to be
perfect

c) Use denatured alcohol to clean the hole cut edges, and use a
small foam brush to prime and paint the exposed metal cut
edges

Material removed using tin snips

Mis aligned van
threaded insert

Van roof opening
under cover



Finally, Lets Get the Rack On Your Van!

Congrats! You made it and are now ready to install your roof rack onto
your van! | hope that your van was perfect and that you didn’t have to
open any holes, but for those of you that opened up a bunch of them
congrats on getting it done!



Step 10: Install the rack side rail assemblies

This step should be completed with 2 people using 2 ladders

1.
2.

Place one M8 bolt and large OD sealing washer at each rack bracket location

Lift the driver side rail assembly up and onto the roof **Use rags to protect the roof if you need to lay the rail assembly onto
the van

Install the M8 bolt into the first roof rack bracket, leave just loose enough so the bracket can be wiggled forwards or backwards
on its slot

Install the remainder of the M8 bolts, if a bracket does not line up with the threaded insert, loose the bolts and slide the
bracket forward or backwards until the M8 bolt can be installed, then snug the bolts on the 8020 back up. Tighten the M8 bolt
to the van threaded insert just loose enough so bracket can be adjusted if needed

Repeat these steps for the passenger side of the van

M8x1.25 x 30mm Lg Hex Bolt, SS

Large OD Sealing Washer Start at front

. bracket

As needed, loosen bolts, adjust
bracket to line up with van
threaded insert, snug back up




Step 10: Install the rack side rail assemblies (cont.)

This step should be completed with 2 people using 2 ladders
1. Confirm side rail front to back alignment
2. Tighten the bolts to 14 ft-lbs (18.9 N-m) once cross bars and wind fairing have been used to set rail to rail spacing

Confirm that driver side and passenger side rails are extending the same amount from the front of the rack
bracket. This was set to 11.5” in a previous step. If for some reason it is decided that 11.5” is not the
desired amount due to personal installation variations or needs, just make sure they are even




Step 11: Install rack wind fairing

This step should be completed with 2 people using 2 ladders

Tip: Use rags as needed to protect the van if you need to sit the wind fairing
on the van roof
Warning: Take extra precautions to not drop the wind fairing onto the wind
shield, and down the front of the van
Note: The slots in the side plate allow for forward / backward adjustment of
the wind fairing, as well as gives the ability to adjust the angle of the wind
fairing
1. A cross bar should be installed towards the front of the rack to help
maintain side rail spacing during this process
2. Lift the wind fairing up into place
3. Loosely bolt the wind fairing to the top and bottom slots on the side 5/16” Nylock Nut
plates
4. Adjust the angle and position of the wind fairing so that the wind fairing
bulb seal compresses onto the van roof
a) We generally position the wind fairing as far forward as possible
b) Snug up the wind fairing hardware
c) Tighten the bolts to 132 in-lbs (14.9 N-m)
5. Entire rack can slide forward or backwards if a better wind fairing fit is
desired. This will require loosening the bolts that attach the 8020 rails
to the rack brackets

Cross bar in place to maintain rack width

BHCS, 5/16-18 X 1" LG, FULLY THREADED, 18-8 S.S.



Step 12: Set side rail to side rail spacing

This step should be completed with 2 people using 2 ladders
1. Install 3 to 4 of the standard cross bars along the length of the rack
a) Do not use the cross bars for around the fan or AC unit
b) At a minimum place one towards the front, one towards the
middle, and one towards the back
c) Do not place cross bars directly over a rack bracket
2. Slide one T-nut in the top of both the driver side and passenger side
8020 rails per cross bar. These t-nuts can be slide in from the front
or back of the rack
3. Loosely bolt the cross bars to the 8020 rails = = =
4.  Once the cross bars are in place, center the rack on the van and set Temporary cross bars near
the side rail to side rail spacing so that the cross bars are tight, but front, middle, and rear
can still be removed, or adjusted forward or backwards. As you
adjust the rail to rail spacing, snug up the rack brackets and cross
bar hardware
a) If the rack brackets are too tight, loosen them just enough to
allow the rail to rail spacing to be set
5. Tighten rack brackets to van roof to 14 ft-lbs (18.9 N-m)

Center Rack

on Van

(K=

Standard cross bar

HEX HEAD BOLT, 5/16"-18 X

5/16” Washer 0.625" LG, 18-8SS

T-Nut



Step 13: Dicor rack brackets sealing to roof

Each rack bracket already has a rubber gasket on the bottom, and the bolt secures the bracket to the
van using a sealing washer which should keep most water out. That being said, we always Dicor the
rack brackets to ensure no water can get into your van and we recommend that you do the same

Tip: For a clean Dicor installation, apply painters' tape on all 4 sides of the rack bracket

1. Per the manufacture's directions, apply Dicor to all 4 sides of the rack bracket and the hex bolt
and sealing washer

2. When ready, remove the painters tape

3. Once Dicor is dry, remove the temporary cross bars

Before Dicor

A piece of clear vinyl tubing and small
hose clamp are used to Dicor the back of
the bracket under the side rail assembly

Which Dicor: We ﬁ

(dicor products
the

v 1oofing expets

typically use self
leveling Dicor, but
since the van roof is
at an angle, some
people may choose to ’
e

BELFELEVELIN
EVEL

use Non-Self Leveling :
Dicor.

*slated for 1/4” and 3/8°
X i

After Dicor




Step 14: Install solar panels to cross bars

1. Bolt your solar panels to your cross bars

2. Install the %4” spacers between the cross bar and the bottom of the
solar panel

3. Center solar panels on cross bars before tightening hardware

4, Tighten the bolts to 75.2 in-lbs (8.48 N-m)

**Below: Cut away view of the solar panel showing hardware installation

Solar Panel \
%-20 Nylock Nut \

1/4” Oversize
Washer

%” Thick Solar
Panel Spacer

Cross Bar

1/4” Oversize _ —p ="
Washer

HEX BOLT, 1/4-20 /'l

X 1" Lg, SS

200W Rich Solar Panel

Standard Cross Bars

200W Rich Solar Panel

AN

Bolt solar panel to
cross bars using these
mounting holes

SRS




Step 15: Install solar panel

This step should be completed with 2 people using 2 ladders

1. Install your solar panel assemblies in an order that makes sense for your rack
2. Do not bolt down the panel assemblies until all panels are on the roof
3. For the ExPlorist life rack using solar panel assemblies that go around the fan and AC units, we recommend

installing those first, since it’s a close fit around those units.

Explorst Life Rack

panel sequence 4th NOTE, BASE FORD TRANSIT HSLD KIT
3rd DOES NOT COME WITH FAN OR AC
/ MOUNTING CROSS BARS
' ond /
¢ 1st
= \

Lift the AC, and fan panel assemblies
from the back of the van, with 1
person on each side. Place foam or a
blanket over your AC or Fan if needed
to protect them. The 200W panel
assemblies can be loaded the same
way if needed




Step 15: Install solar panel (cont.)

This step should be completed with 2 people using 2 ladders

1. Slide all required t-nuts for all solar panels into the top channel of the 8020. Each solar panel assembly gets 2 x t-
nuts per side rail

2. Place the T-nuts in the general area that the solar panel will be installed

3. Carefully lift the solar panel assembly onto the rack, this should be done with 2 people to prevent damage to the

solar panel, rack, or your van

Move solar panel to its final location
Repeat for the rest of the solar panels, adjust position of other panels as needed
With all panels in place, apply Loctite to the bolts, and bolt the panels in place
Tighten the bolts to 132 in-lbs (14.9 N-m)

N o vk

HEX HEAD BOLT, 5/16"-18 X 0.625"
LG, 18-8 SS

5/16” Washer

Solar Panel already
installed on cross
bars



Final Torque Checks

Once everything is installed, go back and check that all hardware is tight, apply any Loctite as needed, and do final torque checks

Congrats! That Completes Your Roof Rack Install

41



Preventative Maintenance Checks

Even though we do not expect any of the hardware to come loose, we recommend
checking your roof rack hardware from time to time to help minimize the chance of
something coming loose over time. Using the appropriate wrenches check the roof rack
hardware to ensure nothing is coming loose at the intervals below.

* Initial check after 4 to 7 days of moderate driving

* Follow Up Check 1 month after moderate driving
* Routine checks 3 to 4 months of moderate driving
* Anytime after moderate driving on bumpy roads or gravel roads

This completes the installation of your HSLD kit.

42



Legal Disclaimer

Legal Disclaimer:

Unaka Gear Co. makes no warranties whatsoever, expressed, or implied, oral, or written to any purchasers, except the
limited warranty described on our website. Unaka Gear Co. is hereby specifically excluded from any implied warranty
of incidental, secondary, or consequential damages of any kind whatsoever. All purchasers and users of products
manufactured by Unaka Gear Co. agree to hold harmless and indemnify Unaka Gear Co from any and all claims arising
from their use. Failure to receive notice of any limitations or the limitations contained in this disclaimer shall not serve
to extend liability to Unaka Gear Co. for any claims arising out of use of its products.




	Slide 1: Explorist.Life Rack Installation Manual Date: 3/28/24 Revision: 1
	Slide 2
	Slide 3
	Slide 4: Required Tools
	Slide 5: Torque Specs & Notes
	Slide 6: Loctite & Anti-seize
	Slide 7
	Slide 8
	Slide 9
	Slide 10
	Slide 11
	Slide 12
	Slide 13
	Slide 14
	Slide 15
	Slide 16
	Slide 17
	Slide 18
	Slide 19
	Slide 20
	Slide 21
	Slide 22
	Slide 23
	Slide 24
	Slide 25
	Slide 26
	Slide 27
	Slide 28
	Slide 29
	Slide 30
	Slide 31
	Slide 32
	Slide 33
	Slide 34
	Slide 35
	Slide 36
	Slide 37
	Slide 38
	Slide 39
	Slide 40
	Slide 41
	Slide 42
	Slide 43

